Autoimmune Conditions

Sjogren’s syndrome
NAC:  200 mg tid, tid for 4 weeks
double-blind study:  relieved ocular symptoms, halitosis and daytime thirst in patients (Scan J Rheumatol 1986:  Suppl 61: 253-258)

Behavioral and Psychiatric Conditions

Alcoholism


niacin or niacinamide  500 mg/day
Anecdotal reports of insomnia relief and mood improvement in alcoholics and may reduce desire for alcohol.


thiamine
may prevent alcoholic disorders and other psychiatric conditions considering the involvement of thiamine in metabolism


pantethine 300 mg bid-qid
Clinical observation (A. Gaby):  theoretically may accelerate the metabolism of toxic aldehydes (alcohol use, “candida related complex”)


L-glutamine:  1 g/day
double-blind study and clinical observation:  decreased the desire to drink alcohol in 9 of 10 patients.  

Alcohol withdrawal
IM Magnesium 1 g qid for 2 days
Conflicting research exists on whether IM magnesium sulfate can reduce the incidence or severity of delirium tremens.

Anorexia nervosa
zinc 45 mg/day
Controlled and uncontrolled trials:  resulted in increased food intake and weight gain in patients with anorexia nervosa.  

Anxiety
niacinamide  500 mg tid


Attention Deficit-Hyperactivity Disorder
vitamin B6 30 mg/kg/day

25-50 mg/day with other nutrients can be effective
Controlled study:  Megadoses were reported to be more effective than methyl-phenidate (Ritalin) in children with low levels of whole-blood serotonin.  Lower doses of vitamin B 6 have also been used, either alone or part of program.

Bipolar disorder
fish oil:  9.6 g/day (-3 fatty acids for 4 months
Controlled trial:  Significantly improved symptoms and increased the duration of remission 

Bulimia
L-tryptophan:  3 g/day ;plus 45 mg/day of pyridoxine for 4-5 weeks
double-blind study:  Significantly improved mood, eating behavior and feelings about eating, compared with placebo.

Depression
folic acid
Folic acid levels have been demonstrated to be low in depressed individuals.  Low levels are associated with poor drug response.


niacinamide 500 mg bid
May potentiate the antidepressant effect of L-tryptophan


vitamin B6 20 mg bid (OCP related depression)

80 mg/day (celiac related depression- maybe beneficial for any chronic malabsorptive disease)
Controlled study:  Women with depression associated with use of oral contraceptives responded.

Uncontrolled study:  patients with diet controlled celiac disease reported improvement after 6 months of Tx.


L-tryptophan:  4-6 g/day

3-6 g/day (An alternative regimen reported by one doctor to be helpful is 1,000-2,000 mg of L-tryptophan at night with 1,000-2,000 mg of L-tyrosine in the morning)

(Dr. Gaby uses Hypericum first )
controlled trials:  Has been shown to be as effective as tricyclic antidepressants.  

-reported to be therpeutically equivalent to 150-225 mg/day of imipramine

One group use niacinamide (500 mg bid) as well.  


L-tyrosine:  100 mg/kg/day
Has been reported to be effective in several case reports.  There is anecdotal evidence that some patients with mild depression respond to lower doses, such as 1-2 g/day.  Patients most likely to improve are those whose depression respond to treatment with dextroamphetamine or drugs that raise norepinephrine levels (such as desipramine or imipramine)


vitamin C 1-6 g/day
Uncontrolled study:  Reported to be of value in the Tx of some chronic psychiatric in-patients with schizophrenia or depression (double blind trial) has been used in combination with niacinaminde to treat schizophrenic patients.  Schizophrenics may have an increased requirement for vitamin C 


SAMe:  1,600 mg/day
double-blind studies: supplementation was effective in some, but not all studies.  However, among patients with bipolar disorder, the majority switched to hypomania or mania.  


Phenylalanine:  50-600 mg/day D- or D,L-phenylalanine
double-blind studies and uncontrolled trials:  Results ranged from significant improvement to no effect.

Dysthymic disorder
Chromium 200-400 (g/day for several days to 3 weeks
uncontrolled trials:  relieved symptoms in 5 consecutive patients.  Some patients responded to chromium alone, whereas others required chromium plus setraline (after setraline alone was ineffective).  Continued treatment was necessary to maintain the benefit.

Insomnia
L-tryptophan:  500-2,000 mg take 30 min. hs on empty stomach with a small amount of carbohydrate

most controlled trials have used 1,000-2,000 mg
Not all studies have shown positive results: appears to be most effective for insomnia that is characterized by clear awakening 3-6 times during the night.  

Mood enhancement
400-800 IU/day for 5 days
Controlled studies:  During the winter, enhanced mood in healthy student volunteers was noted.

Narcolepsy
L-tyrosine:  64-120 mg/kd/day (ave. 100 mg/kg/day)
uncontrolled trial:  Reportedly effective.  The speed of response varied greatly and some patients required many months of treatment before daytime sleepiness disappeared.  Some patients were able to reduce their daily does to about 2,000 mg after 2 years of treatment.

double-blind study:  produced only minimal improvement, but the trial only lasted 4 weeks.

Psychiatric disorders in general
Inositol
Controlled studies:  Effective in the Rx of depression, panic disorder and obsessive compulsive disorder

Schizophrenia


flaxseed oil:  2-6 Tbl./day 

fish oil concentrate:  10 g/day
Case reports and uncontrolled trials:  Cases also suggest that EPO may reduce the “negative” symptoms of schizophrenia (i.e. apathy, withdrawal), particularly in patients who do not flush with niacin supplementation (possibly due to prostaglandin abnormality).  Patients have demonstrated plasma-membrane lipid abnormalities prior to supplementing.


niacinamide 3000 mg qd, sometime higher, w/ vitamin C 3000 mg qd
Treatment is said to be  more effective for recent onset cases. In chronic cases, continuous therapy for years may be necessary before a significant improvement is seen.


riboflavin
Two patients with apparent phenothiazine-induced riboflavin deficiency showed improvement in their schizophrenia after treatment w/ riboflavin and other B-vitamins.


vitamin B6 100-3,000 mg/day with zinc
Uncontrolled trials:  Patients with polyuria have improved after Tx 


vitamin C 1-6 g/day
Uncontrolled study:  Reported to be of value in the Tx of some chronic psychiatric in-patients with schizophrenia or depression (double blind trial) has been used in combination with niacinaminde to treat schizophrenic patients.  Schizophrenics may have an increased requirement for vitamin C 

Schizophrenia:  High histamine (histadelia) type
L-methionine
When used in combination with calcium, zinc and manganese, is reportedly effective.  (see Pfeiffer, CC.  Mental and Elemental Nutrients, Keats Publishing, New Canaan, 1975)

Stress, Acute
L-tyrosine:  150 mg/kg in 2 divided doses separated by 90 minutes.
double-blind study:  Significantly reduce the decline in performance that results from sustained work and sleep deprivation.  The use of L-tyrosine for stress should be short-term only.

Cardiovascular Conditions

Adriamycin induced cardiac toxicity
CoQ 10 100 mg/day
uncontrolled trial:  supplementation prevented such toxicity.  Other nutrients include vitamin E, carnitine and B vitamins.  CoQ10 has not been shown to block efficacy of adriamycin in animal studies.

Angina pectoris
CoQ 10  100-200 mg/day
double-blind study:  supplementation with 150 mg/day for 4 weeks significantly increased exercise tolerance and reduced the frequency of angina attacks by 53% (not statistically significantly)


L-carnitine: 1 g/bid for 4 weeks
double-blind study:  improved exercise tolerance and reduce EKG indices of ischemia in patients with stable angina pectoris.


L-arginine:  9g /day for 3 months

L-arginine:  3 g tid for 6 months
uncontrolled trial: Resulted in marked clinical improvement in 7-10 (stage 4 to stage 2).  Continuous treatment was necessary to maintain the benefit.  

double-blind study:  significantly reduced symptom score compared with placebo (80% vs. 30%) in patients with non obstructive coronary artery disease.

Atherosclerosis


folic acid
Intervention trial:  prevention of AS through regulation of homocysteine


vitamin B6
Possible prevention by improving homocysteine metabolism and probably through inhibition of platelet aggregation and promotion of tissue integrity (cofactor for lysyl oxidase with copper)


vitamin C 500 mg tid for 2-6 months
Controlled study: Induced regression of femoral atherosclerosis in 6-10 patients.  Vitamin C has been found to inhibit platelet aggregation, increase HDL cholesterol and prevent endothelial dysfunction in humans.

Vitamin C deficiency has been associated with AMI prior to developing scurvy.


vitamin E100-400 IU/day 
Controlled studies w/ conflicting results:  may reduce the risk of myocardial infarction


Silicon
animal and epidemiological studies demonstrate atherosclerosis prevention

Cardiac arrhythmia/sick sinus syndrome
vitamin D 800 IU
Possibly effective in one case report.

Cardiomyopathy
CoQ 10  100-200 mg/day
uncontrolled trials:  supplementation improved cardiac function and increased survival times, up to >5 years in severe cases (compared with published results in similar patients)  Ejection fractions increased from 20% to 40%.

Cardiomyopathy, AIDS related
selenium
improved cardiac function

Cardiovascular diseases in general
Magnesium:   

Dose response curve:  optimal improvement with 60mmol/ 24 hr, higher doses have been associated with an increased risk of bradycardia and hypotension.

Dr. Gaby has seen startlingly amazing results of magnesium therapy in CHF and cardiomyopathy and recommends magnesium therapy at the earliest onset of cardiovascular symptoms.
Controlled and uncontrolled trials:  Magnesium is of value in the treatment of acute myocardial infarction, cardiac arrhythmias, angina, congestive heart failure, cardiomyopathy and intermittent claudication.  Animal studies suggest that magnesium supplementation may help prevent atherosclerosis.    Magnesium increased HDL cholesterol levels in some, but not all, human studies.  

-IV magnesium reduced mortality rates (in some studies by 70% or more) in patients with acute myocardial infarction.  However, in one large double-blind trial (ISIS-4)  IV magnesium was ineffective in the treatment of acute myocardial infarction and another study found that oral magnesium supplementation increased the risk of a second heart attack.  Despite the few negative reports, there is overwhelming evidence supporting the role of magnesium in the prevention and treatment of cardiovascular disease.

-In the failing heart, the ability to pull magnesium out of the blood decreases so the intracellular : extracellular concentration decreases from 10: 1 to 3:1.  

Congestive heart failure


thiamine 200 mg/day for 6 wk.
Uncontrolled study:  22% increase in LV ejection faction after treatment .  Inconsistent results in other trials


CoQ 10 100-200 mg/day (30 mg/day has been used with benefit in mild cases)
double-blind studies (conflicting):  supplementation with 150 mg/day reduced hospitalizations by 38% 


L-carnitine:  -300 mg/ tid

                    -1 g/ bid
-uncontrolled trial:  resulted in clinical improvement

-double-blind study:   resulted in possible benefit


L-arginine:  5.6-12.6 g/day for 6 weeks
double-blind study:  significantly improve functional capacity compared with placebo

Congestive heart failure
Taurine:  4 g/day for 3-31 days

2 g tid
Produced marked clinical improvement in 5 of 7 patients.  

double-blind study: significantly more effective than placebo by various subjective and objective criteria.

Hypercholesterolemia and Hypertriglyceridemia


Calcium 800-1,800 mg/day
Controlled and uncontrolled trials:  Calcium has reduced serum cholesterol and triglyceride levels in some but not all studies

(15-20% change seen)


(3 and 6 FA’s
May lower serum cholesterol.  Fish oil ((3’s) lowers triglyceride, but the effect on total cholesterol and LDL cholesterol is variable. 


niacin (not niacinamide)  1000-3000 mg/day. Lower doses (100 mg/day) may be helpful when used in combination with chromium (200-500 (cg/day) 
Has been reported to reduce total serum cholesterol, LDL cholesterol and triglycerides and to increase HDL cholesterol.  Niacin is the only substance to show decreased mortality when compared with drugs.


inositol hexa-nicotinate
A few reports have demonstrated effects, however, it does not appear to be as effective as niacin.  Not enough research has been completed with higher doses


pantethine
Controlled trials:  Reduces serum cholesterol and triglyceride levels and to raise HDL cholesterol in patients with hyperlipidemia


Chromium
-double-blind studies (conflicting results):  may decrease serum cholesterol and increase HDL levels

-2 case reports:  Chromium used in combination with low doses of niacin (100 mg/day) produced a substantial reduction in serum cholesterol in 2 case reports.  


L-carnitine:  1.0-1.5 g/day
uncontrolled trials:  lowered total serum cholesterol and triglycerides and raised HDL-cholesterol levels.  However, paradoxical increases in cholesterol and/or triglyceride levels have been reported.

Hypertension


Magnesium
Controlled and Uncontrolled studies:  Magnesium supplements lowered blood pressure in some, but not all studies.


Essential fatty acids
Supplementation with fish oil or sunflower oil has lowered blood pressure in some but not all studies.  Flaxseed oil has been ineffective.  Dr. Gaby recommends this treatment for those patients who have HTN and signs of EFA deficiency.


Calcium
Calcium works only in salt-sensitive hypertensive patients (30% of HTN patients).  Salt sensitive HTN is associated with low plasma renin activity.


potassium
Controlled studies:  Significant reduction in blood pressure in hypertensive patients has been noted with increased potassium intake even if sodium intake is not decreased.


vitamin C 500 mg/day
Controlled studies:  Produced significant reductions in systolic blood pressure in elderly individuals.


CoQ 10  60-200 mg/day.  Results  may be seen after 1 month or may take as long as 4 months.
double-blind studies and uncontrolled trials:  supplementation has produced statistically and clinically significant reductions in systolic and diastolic blood pressure.  

Hypertension, Salt-sensitive
L-arginine
theoretical based on animal studies and preliminary research:  salt sensitive hypertensive rats respond to arginine.  These rats are also deficient in nitric oxide.  (The black population has a higher incidence of salt sensitivity)

Intermittent claudication


vitamin E 400-1,600 IU/day for at least 3 months
Controlled trials:  Increased walking distance.


inositol hexa-nicotinate 4 g/day in divided doses
Controlled studies:  Has improved walking distance and subjective Sx.  Long term therapy although long term effects have not been studied.  

Intermittent claudication
L-carnitine:  2 g/bid for 3 weeks
double-blind study:  imporved waling distance compared with placebo.  Proprionyl-L-carnitine has also been used.

Mitral valve prolapse
Magnesium
Controlled and uncontrolled studies:  The physical and mental symptoms associated with mitral valve prolapse may respond to magnesium supplementation, but the prolapse itself does not improve.  The presence of unrelated Sx has been hypothesized to be due to increased magnesium requirements or in-utero magnesium deprivation in these patients. 


L-carnitine:  3 g/day 
one case report of relieved symptoms

Myocardial infarction
L-carnitine:  4 g/day
uncontrolled trial:  administration to patients following myocardial infarction reduced one-year mortality by 90% (1.2% vs. 12. 5%)  

Postural hypotension in elderly individuals
2.3 g/day KCl for 4 weeks
Controlled trial:  Supplementation significantly reduced the mean orthostatic fall in blood pressure  (from 33 to 16 mm Hg).

Raynaud’s phenomenon
inositol hexa-nicotinate  2-4 g/day in 4 divided doses
Controlled and open trials:  Has been rported to relieve symptoms and prevent attacks.  Improvement typically occurs within a month.

Stroke prevention
potassium
Epidemiological and animal studies suggest that high intake of potassium may reduce the risk of stroke, independently of its effect on blood pressure.

Thrombosis inhibition/Inhibition of platelet aggregation
Taurine:  400 and 1,600 mg/day for 8 days

500 mg tid for 90 days
-Decreased platelet aggregation by 25% and 72%, respectively, in healthy volunteers.  

-uncontrolled trials:  Supplementation of IDDM corrected subnormal plasma and platelet taurine concentrations and normalized excessive platelet aggregation.

Connective Tissue Conditions

Fibrotic Conditions:  Peyronie’s disease, Depuytren’s contracture


vitamin E 300-2,000 IU/day for at least 6 months
Uncontrolled trials and anecdotes:  reported to be effective 


PABA 1-3 g, qid 

Peyronie’s disease:  4-6 months


Deputren’s contracture, 

scleroderma:  40 yr. study, long term high does (12 g/day) seem to do well while others die.

dermatomyositis:

Dermatological Conditions

Acne vulgaris


vitamin A 300K IU qd for teenage women, 5 months;  400K IU qd for teenage men, 5 months

Possible to lower dose (5K-150K IU qd) if combined w/ vitamin E (800-1600 IU qd)
Lesions recur after discontinuation, but controlled w/ antibiotics.  

Vitamin E enhances transport and storage of vitamin A.


topical 4% niacinamide bid
Demonstrated to be as effective as or more effective than topical clindamycin in patients with inflammatory acne vulgaris


zinc 30 mg, 2-3 times daily for 3 months followed by lower maintenance doses; balance zinc with copper
Controlled trials

Acrodermatitis enteropathica (a genetic disorder associated with the malabsorption of zinc
zinc, relatively large doses
In a study of 3 patients, only 1/3rd  the dose of zinc was needed when zinc was administered as zinc picolinate.

Atopic dermatitis 
zinc
Appears to be helpful and appears to enhance the efficacy of essential fatty acids.

Brittle nails
Biotin 2.5 mg/day for 1-4 months


Cradle Cap:  Infant seborrheic dermatitis
Biotin 2-10 mg/day for 2-4 wks
No controlled trials.  Does not affect adult seborrheic dermatitis.

Darier’s disease (keratosis follicularis)
vitamin A 200K IU qd or a lower dose w/ vitamin E 


Dry Skin
EFA’s
Due to deficiency

Eczema
Evening primrose oil:  2-3 g/day for children, 6-8 g/day for adults; fish oil 10 g/day; sunflower oil
Controlled trials and uncontrolled trials w/ conflicting results


zinc
Appears to be helpful and appears to enhance the efficacy of essential fatty acids.

Furuncles
zinc 30 mg, 2-3 times daily for for 3 months followed by lower maintenance doses; balance zinc with copper 
Uncontrolled trial:  May induce regression of active lesions and prevent recurrences

Gingivitis
folic acid 0.1% solution as mouthwash, 5ml bid for 2 months
Controlled trial:  Reduced the severity of gingivitis.  Research on oral dose is conficliting

Granuloma annulare
niacinamide  1500 mg/day for 6 months
Resolved clinical lesions in one case report

Ichthyosis
vitamin A 100K-200K IU qd


Necrobiosis lipoidica
niacinamide  1500 mg/day 
Improved lesions in two case reports

Other skin conditions
vitamin A Lower doses may enhance the effect of specific treatments, theoretically


Pemphigus:  P. vulgaris and other pemphigus forms
PABA 18-24 g/day
Uncontrolled trials:  Reportedly helpful

Photosensitivity 

-polymorphous light eruption

“Beta BN”
niacinamide  2000-3000 mg/day
Completely prevented sunlight-induced skin lesions in 60% of 42 patients studied.


(-carotene 50-200 mg qd
-erythropoietic porphyria as well




vitamin B6 150-200 mg taken 30 min. prior to sun exposure to 100 mg/hour for 9-10 hours (effect lasted 2 weeks)
Case reports:  Prevented lesions in some patients.

Psoriasis
Fish oil; Flaxseed oil (1-3 T/day)
clinical observation


1,25-dihydroxy vitamin D3 :  oral or topical

calcipotriol:  topical

1-(-hydroxyvitamin D3:  oral or topical

rocaltrol:  pharmacological  drug form
Uncontrolled and controlled trials:  Each form has been found to be successful.  80% success rate.  Review studies before using.  

Rosacea
Saccharomyces spp.  3 g/day
uncontrolled trial:  administration was reported to be of benefit.

Seborrheic Dermatitis


vitamin B12  IM 10-30 (g q 1-3 weeks for 2-3 injections, maintenance injections as needed q 2-3 weeks
Uncontrolled trial


topical B6:  10-50 mg/g, qid
Uncontrolled trial:  Lesions typically resolve in 5-21 days

Seborrheic keratoses
vitamin A 100K IU qd for 20 months


Stasis ulcer (d/t poor venous return in the legs

Sickle cell disease (leg ulcers)

Any inflammatory disease
zinc, 30 mg, 2-3 times daily for 3-4 weeks
Controlled trial:  may promote the healing of gastric ulcers.

Sunburn prevention
vitamin A 50K IU w/ 240 mg Calcium carbonate qd, beginning 2 days before exposure, for 14 days; may double dose for 1 day after excessive exposure


Vitiligo
vitamin B12 oral 2,000  (g/day plus folic acid 10 mg/day
Uncontrolled trial:  Induced varying degrees of  repigmentation after 3-6 months.  Sun exposure enhanced the effect of the vitamin therapy.


L-phenylalanine only:  50 mg/kd/day and a 10% topical gel plus 30 min. sun exposure per day
uncontrolled trial:  resulted in complete repigmentation in 57% of 171 patients (see Arch Dermatol 1999; 135: 216-217)

Xanthelasma
vitamin B12  IM weekly for 6-20 weeks 
Controlled trial:  Induced regression of plaques

Developmental Conditions

Growth retardation
zinc
Controlled trial:  Reported to enhance growth in short children.  In a few children with short stature due to growth-hormone deficiency, supplementation with zinc increased both growth rate and growth-hormone levels.  

Endocrine Conditions

Diabetes mellitus


Magnesium
Controlled trials, conflicting results:  Magnesium improved insulin resistance.  Hypomagnesemia and increased urinary excretion is common in diabetics.


potassium
Uncontrolled trials, case report, animal studies:  Potassium deficiency results in impaired glucose tolerance and may be a contributing factor in some cases of diuretic-induced glucose intolerance or diabetes.  It is thought that increased dietary potassium will counter the development of diuretic induced hyperglycemia/diabetes.  


zinc
Plasma zinc concentrations are low in diabetic, possibly as a result of increased urinary zinc excretion.  Zinc deficiency is associated with impaired glucose intolerance and may contribute to poor wound healing, immune-system dysfunction and other problems commonly seen in diabetics.  No clinical trials have been done.


Biotin 8-16 mg/day 

Beware of lowering blood sugar too low while patients are on medication
Glucokinase is induced by biotin.  Weak activity of glucokinase has been implicated in maturity onset diabetes seen in the young.  A study w/ 9 mg qd should a 45% reduction in diabetes (given w/ ABT to prevent bacterial degradation of biotin but efficacy is questionable)


prevention:  niacinamide in varying doses (25mg/kg,day to max. 2-3 g/day)
Controlled trials w/ conflicting results:  May prevent the loss of pancreatic (-cells during the early stages of IDDM or may prevent the development of IDDM in high-risk children. 


treatment:  niacin  in low doses (i.e. 100mg/day) in combination with chromium (200-500 (g/day)
Uncontrolled trial:  Niacin is a precursor for GTF and may improve glucose control more effectively than either nutrient alone. The effect of large doses of niacin on blood-glucose levels is said to be variable (clinical observation: A. Hoffer)


treatment:  niacinamide 500mg tid
Increased insulin release and improved metabolic control in NIDDM w/ 2( failure to sulfonylureas


vitamin B6
Theoretical:  Possible prevention of diabetic complications through inhibition of nonenzymatic glycosylation of tissue proteins (Malard reaction).


vitamin C 1000 –1500 mg /day
Diabetics have impaired cellular uptake of vitamin C which could theoretically result in “ localized scurvy” manifesting as atherosclerosis, poor wound healing, impaired immune function and other problems common in diabetics.   Inhibits glycosylation of proteins and may prevent tissue accumulation of sorbitol


Chromium 1,000 (g/day was more effective than 200 (g
double blind studies:  reducted blood glucose and HBA 1c levels in diabetics.


Saccaromyces spp.:  1 T/day
Brewer’s yeast is a potent source of glucose-tolerance factor and contains at least one additional blood sugar-lowering compound.  Supplementation with brewer’s yeast  may produce clinically significant reductions in blood glucose levels in diabetics (clinical observation:  A. Gaby)


Taurine:  500 mg tid
-uncontrolled trial:  Diabetics have been reported to have low plasma and platelet levels of taurine which increased to normal after supplementation.

Taurine deficiency may play a role in the etiology of diabetic complications such as retinal and cardiac disease and atherosclerosis (theoretical, based on experimental observations)

Diabetes, Gestational
vitamin B6 100 mg/day
Uncontrolled studies:  If vitamin B 6 is deficient, xanthurenic acid is produced from tryptophan.  Xanthurenic acid complexes with insulin and decreases its activity.  Two other studies showed only minimal benefit.

Reactive hypoglycemia


Magnesium 340 mg/day for 6 weeks
Preliminary trial:  Magnesium supplementation reduced the decline in blood sugar levels and improved symptoms in individuals with reactive hypoglycemia.


Chromium 200 (g/day for 12 weeks
double-blind study:  relieved hypoglycemic sympotms and raised the glucose nadir in women with reactive hypoglycemia

Diabetes:  hepatic
choline 2-4 g/day
Clinical observaiton:  said to improve blood-sugar levels in the 10-15 % of patients in whom hepatic dysfunction is the cause of diabetes (particularly in NIDDM)

Growth hormone production
L-arginine IV
IV treatment has been shown to increase growth hormone production.  Oral administration has not been shown to have the same results although a study of weight lifters with arginine and ornithine, 600 mg each, demonstrated possible effects.

Hypoadrenalism
pantethenic acid 100-1000 mg bid-tid
Clinical observation based on animal studies of adrenalectomized animals


sodium
Increased intake of sodium chloride may improve symptoms of patients with adrenal hypofunction.

Steatosis
choline
Considered a lipotropic fat


inositol
Animal Sudies:  Prevention of fatty liver

Steroid Hormone Potentiation
PABA 100 mg 3-4 x day (estrogens)
May be used to potentiate the effect of glucocorticoids, allowing the use of lower doses.  May enhance the effect of estrogens or ameliorate conditions due to estrogen insufficiency (uncotrolled trials)

Thyrotoxicosis
vitamin B12 IM
May inhibit some of the adverse effects of hyperthyroidism but does not reduce TH levels (in animals and clinical observation:  A Gaby).  Thus, may buy time for other therapy. 

Epithelial Conditions

Periodontal disease
CoQ 10:  30 mg bid for three weeks (larger doses are more commonly used)
double-blind study:  clinical improvement

Gastrointestinal

Colon Cancer
Calcium, also consider potassium and magnesium

pregnancy:  up to 2,000 mg/day
Conflicting studies:  There is suggestive evidence that calcium supplementation may prevent colon cancer.  May prevent the conversion of bile salts into carcinogenic substances.

Controlled trail:  Calcium supplementation increased survival in patients with colon cancer.

Constipation


d-panthenol IM 600 mg 
Controlled trials:  Relieved functional constipation


Flaxseed oil:  1-2 Tbl per day
Clinical observation:  The beneficial effect may be due to something in flaxseed oil other than the essential fatty acid.

Chronic constipation or diarrhea
Lactobacillus spp.
-numerous controlled and uncontrolled trials :particularly symptoms induce by antibiotics.  

-uncontrolled trial:  Lactobacillus GG (Culturelle) has been reported to be effective in 4 of 5 cases of relapsing Clostridium difficile.

Crohn’s disease
vitamin A 150K IU qd
anecdotal evidence

Diarrhea 

(see Immune conditions as well)

-Prevention of antibiotic-induced diarrhea (including Clostridium difficile)
Saccaromyces spp.: -1 g/day for 4 weeks S. boulardii

-3 tablets tid for 2 weeks
-double-blind study:  significantly reduced the recurrence rate of C. difficile diarrhea.

-3 case reports:  brewer’s yeast was effective against recurrent C. difficile diarrhea 

Ulcer, Gastric

Stasis ulcer (d/t poor venous return in the legs

Sickle cell disease (leg ulcers)

Any inflammatory disease
vitamin A 100K IU qd parenteral  for 3 days
standard prophylaxis in ICU’s


zinc, 30 mg, 2-3 times daily for 3-4 weeks
Controlled trial:  may promote the healing of gastric ulcers.

Ulcer, peptic
Lactobacillus spp. 
Lactobacilli have been effective against animal models of peptic ulcer and have been shown to inhibit the growth of Helicobacter pylori in vitro


glutamine: 1.6 g/day
double-blind study:  appeared to accelerate the healing of peptic ulcers.  Similar benefits have been reported in animal models.

Lactose digestion
Lactobacillus spp.
Ingestion of yogurt containing live, but not pasteurized, lactobacilli has been shown to enhance lactose digestion in individuals with lactase deficiency.  In order to be effective, the lactobacilli must be ingested around the same time as lactose.

Steatosis
choline
Considered a lipotropic fat


inositol
Animal Sudies:  Prevention of fatty liver

Taste impairment
zinc
Controlled and uncontrolled trials, conflicting results:  May improve taste sensation in some patients with impaired taste function

Ulcerative Colitis
PABA
PABA is said to be as effective as equal doses of sulfasalazine (clinical observation:  JV Wright)

Total parenteral nutrition
L-glutamine
randomized trial:  In hospital patients receiving TPN, the inclusion of L-glutamine in the TPN formula prevented the intestinal mucosal deterioration that occurred in patients receiving standard TPN

Surgery and critical illness
L-glutamine
-double-blind study:  The inclusion of L-glutamine in TPN formulas (compared with l-glutamine free standard formulas) enhanced recovery following surgery and reduced the duration of hospital stay.

-randomized unblinded and double-blind studies:In patients with critical illness, the inclusion of L-glutamine in TPN formulas increased survival  and reduced hospital costs. 

General Conditions

Fatigue, anxiety, depression, insomnia
vitamin B12
***Controlledstudy: vitamin B 12  shown to be a general tonic*** 

Fatigue, including chronic fatigue syndrome


Magnesium 2 g/day of the combination for the first few weeks then lower doses or discontinue.

-1g, once a week for 6 weeks

-one treatment per week for 4 weeks, then prn
-IV magnesium (as part of Myers’ cocktail) has also been used successfully to treat fatigue

-Controlled trials:  The aspartic acid salts of potassium and magnesium (Iso-tonic mineral formula) are effective for individuals with fatigue of various etiologies.  The aspartate is carried into the cell and is transferred into oxaloacetate feeding into the Krebs cycle.  

-In one trial, patients with chronic fatigue syndrome responded to intramuscular injections of magnesium sulfate.  


potasium as a component of KMg asparatate


Genitourinary Conditions

Calcium oxalate kidney stones


Calcium
Epidemiological studies:  Calcium reduces the absorption of dietary oxalate.  Ingestion of a high-calcium meal or calcium supplements with meals appears to reduce the risk of kidney stones as the calcium binds the oxalate.  However, ingestion of calcium supplements between meals may increase the risk of kidney stones.  High oxalate is a much higher indicator of stone propensity than high calcium. 


Magnesium 300-500 mg/day with vitamin B6:  10-50 mg/day
Uncontrolled trials:  Magnesium has been reported to reduce the recurrence rate by 90% in recurrent stone formers.   These rates are better than any other protocol for stone prevention.  Magnesium inhibits the crystalization of calcium oxalate in solution.

Diabetic nephropathy
(-lipoic acid
animal study has demonstrated benefit

Kidney stones
vitamin B6 10-50 mg/day, higher for hereditary hyperoxaluria.  1( hyperoxaluria: 1000 mg/day Often used with magnesium
Prevention of calcium oxalate kidney stones:  vitamin B6 reduces the endogenous formation of oxalate.  Recurrence rate < 10%

Renal failure, chronic
L-carnitine:  oral or IV

-1 g IV after each dialysys
uncontrolled trials:  Dialysis removes carnitine.  Administration of L-carnitine (orally or IV) following dialysis sessions has been reported to partially correct some of the disorders associated with hemodialysis including anemia, lipid abnormalities and cardiac dysfunction

double blind trial:  Administration of L-carnitine has also reduced the requirement for recombinant human erythropoietin by 38% in hemodialyzed anemic patients.

Carnitine levels are elevated in uremic patients who are not receiving dialysis

 Renal function preservation in patients receiving radiographic contrast agents
NAC:  600 mg bid on the day before and the day of administration of a radiographic contrast agent
double-blind study:  In patients with chronic renal failure, supplementation with NAC prevented the decline in renal function induced by the contrast agent.

Urinary symptoms
Magnesium 300-600 mg/day for 2-4 weeks
Controlled trial:  Urinary frequency, urge incontinence and nocturia caused by detrusor instability or sensory urgency responded to magnesium.

Urinary tract infections, Prevention of recurrent…
Lactobacillus spp. Protocols used include:

1. intravaginal administration of Lactobacillus suppositories bid for 2 weeks followed by once a  month for 2 months.  Suppositories are made by adding 500 mg of Lactobacilus to a size AA capsule.
2. oral ingestion of acidophilus milk
Preliminary date indicate possible benefit.  

Gynecological

Cervical dysplasia


vitamin A
Theoretical


folic acid 10 mg/day 

(recommend to use with vitamin A , vitamin C)
Controlled studies:  Improved cervical dysplasia and cervical intraepithelial neoplasia in women taking oral contraceptives.  Folic acid was not effective in a controlled study of women who were not taking OCP’s.  


folic acid400 (g/day
Theoretical, based on observational study: May help prevent cervical dysplasia resulting form HPV infection.  HPV increases  risk of dysplasia by 5X w/ decreased folic acid

Dysmenorrhea
niacin  100 mg q. 2-3 hr.
Uncontrolled trial:  Relieved symptoms in 90% of 80 cases.

Fibrocystic breast disease


thiamine 100-300 mg/day
Anecdotal


vitamin E 400-800 IU/day
Anecdotal and uncontrolled trials w/ conflicting results:  showed benefit.

Infertility
vitamin E 200 IU/day for female, 100 IU/day for male


-Improved the rate of live births in couples with a history of habitual abortion. 

Leg cramps in Pregnancy


Calcium
Includes cramps during pregnancy


Magnesium 365 mg/day for 3 weeks
-Magnesium reduced the severity of pregnancy-related leg cramps

Menopausal hot flashes
vitamin E 400-1,200 IU/day Unesterified tocopherols appear to be more effective than esterified forms.
Appears to be occasionally helpful.  Improvement has been reported in several uncontrolled trials whereas no benefit was found in controlled trials.  

Menorrhagia
vitamin A 25K IU bid for 15 days 

10-25K IU qd as long term therapy 


Nausea and vomiting of pregnancy
5 mg/day of vitamin K3 (menadione) plus 25 mg/day of vitamin C  (unknown if K1 is effective)
Relieved symptoms within 3 days in 91%  of 70 women (uncontrolled trial).  Treatment was continued for an average of 30 days.  Vitamin K3 alone was less effective.  

Polycystic ovaries
50,000 IU ergocalciferol 1-2/week plus 1,500 mg/day of calcium for 2 months
Produced clinical benefit in 7 of 13 women 

Polycystic ovary syndrome
inositol 1200 mg/day (d-chiro-inositol only)
Controlled study:  Increased the action of insulin, improved ovulatory function and decreased androgen concentrations (testosterone by 50%), blood pressure and triglyceride levels in women with polycystic ovaries.

Preeclampsia prevention


Calcium 1,500-2,000 mg/day beginning at the 20th  week.
Controlled trials:  Calcium supplementation has been shown to reduce the incidence of preeclampsia in high-risk, but not low-risk, women.  


-Magnesium 365 mg/day for 3 weeks

-Magnesium: IV
-Controlled trials:  Increasing magnesium intake may aid in the prevention of preeclampsia, premature delivery and other complications

-IV magnesium is standard treatment for eclampsia and preeclampsia


vitamin B6 10 mg/day throughout pregnancy.  Large oral doses with magnesium have been used to treat incipient eclampsia (clinical observation:  JM Ellis).  IV up to 500 mg with magnesium chloride(0.5-1 g) may reverse edema and hypertension in acute situations (clinical observation:  JV Wright)
Prevention of pre-eclampsia (conflicting data).  May help prevent intrauterine growth retardation, cleft palate and other birth defects.

Pregnancy


Biotin
Deficiency in animals causes birth defects.  Status is marginal in many pregnant women


vitamin B6 30-75 mg/day
Controlled trials:  prevention and treatment of nausea and vomiting


folic acid 400 (g qd
Women of childbearing age should use folic acid to prevent spina bifida and other neural tube defects.  

Premenstrual Syndrome


vitamin B6 50-200 mg/day.  Theoretically, may be more effective when used in combination with magnesium, vitamin E and EFA’s
Controlled trials:  Relieves various Sx of PMS.  Higher doses are sometimes used during premenstrual phase.  It may also alleviate premenstrual acne flare-ups (uncontrolled trial). 


vitamin E 600 IU/day
Controlled study:  relieved symptoms.


Magnesium 200-400 mg/day for 2 months
Controlled trials:  Works better when used in combination with B6 and possible vitamin E and other nutrients.


L-tryptophan:  2 g tid

500-1,500 mg qd or bid
-double-blind study: Relieved premenstrual psychological symptoms (dysphoria, mood swings, tension and irritability)

-clinical observation:  lower doses are also effective in some cases

Vaginitis, Prevention of recurrent candidiasis
Lactobacillus spp.
Studies have used either orally ingested yogurt (controlled, unblinded trials) or twice daily administration of vaginal douches containing L. acidophilus (uncontrolled trial).

Hematologic Condtions

Hemorrhagic disease of the newborn
vitamin K standard Tx:  injection in US, oral in Europe unless marginal status


Sickle cell disease


vitamin B6 50 mg bid
Uncontrolled trial:  Improved general well being and reduced the number of painful crises in patients with sickle-cell disease.  


Magnesium 540 mg/day for 6 months
Uncontrolled trial:  Magnesium supplementation reduced the number of painful days by more than 85%.

Treatment of clotting disorders resulting from vitamin K deficiency
vitamin K


Hepatobiliary Conditions

Hepatocellular carcinoma
Evening primrose oil:  9-18 g/day
Uncontrolled trial:  Prolonged survival by 3-4 x in cases of hepatocellular carcinoma.

Liver Disease
SAMe:  -1,200 mg/day for 2 years

-oral or IV
-double-blind study: significantly increased the survival rate (90% vs. 73%) in patients with alcoholic liver disease

-has been shown to be effective in the treatment of cholestasis associated with liver diseases, pregnancy and the administration of estrogen-containing oral contraceptives.

Immune Conditions

Immune function in general
Lactobacillus spp.
Numerous studies in animals and humans have demonstrated an improvement in certain parameters of immune function using various strains of lactobacilli.

Bacterial Infections
vitamin C 4-10 g/day in divided doses for several days
Anecdotal and in vitro:  Possibly effective against E. coli.  May be bacteriostatic or bacteriocidal in large doses against Staph. aureus and may potentiate the effects of antibiotics against Pseudomonas aeuginosa

Breast Cancer
90-390 mg/day
uncontrolled trial:  regression of metastatic breast cancer has been reported in two patients taking 390 mg/day.  Dr. Gaby would consider use for prevention of metastasis.  

Cancer


vitamin C 10 g/day
***KNOW THIS***Uncontrolled trial:  increased the survival time of terminal cancer patients by more that five fold.  Two controlled trials failed to confirm results but have been criticized for methodological flaws

1. did not give to the patients for the rest of their lives, rather at particular signs.  Biased the vitamin C group d/t possible rebound scurvy and powerful medication

2. takes four months before it begins to work

3. compliance was not monitored properly and made the placebo lactose which is sweet, not sour like vitamin C  (of 50 placebo patients 5 spot urinations showed 1 person megadosing w/ C and the others less than 455 mg/day in their urine-  you have to take a gram to get 20 mg in your urine.


(-carotene
(-carotene administraion to cigarette smokers has been shown to increae the incidence of lung cancer.


Lactobacillus spp.
Possible prevention of colon  cancer (animal studies) or recurrences of bladder cancer (double blind study using L. casei)

Cancer chemotherapy
L-glutamine:  6 g tid
uncontrolled trial:  Prevented chemotherapy-induced gastrointestinal damage.  

uncontrolled trial:  Prevented chemotherapy-induced stomatitis, but was ineffective in a double-blind study.

Glutamine is necessary for cancers cells, yet beneficial results have been observed in animal studies.


NAC:  1,800 mg/day
randomized, non-blinded trial:  significantly reduced the incidence of nausea and vomiting in lung-cancer patients receiveing the combination of cyclophosphamide, epirubicin and carboplatin.  

Cancer prevention


200 (g/day from high-selenium yeast
Numerous epidemiological and animal studies and one double-blind trial (50% reduction in total cancer mortality) suggest that selenium may prevent some types of cancer.  


vitamin D
In vitro, animal and human epidemiological studies suggest that vitamin D may have an anti-cancer effects.

Chronic pain due to cancer
vitamin K IM 20-30 mg (form not specified)
Effectively relieved pain in 83% of 115 cancer patients (uncontrolled trial).  The frequency of administration may be reduced as improvement occurs (clinical observation:  D Lamson)

Colds
-zinc gluconate lozenges in a base of glycine (allows zinc to ionize in the nasopharynx- only way it will work.  Citric acid cannot be used as it will bind the zinc.  Can not have sorbitol or mannitol either.): 13-23 mg each, dissolved in mouth q 2-3 hrs.  

-1/4 of a lozenge placed in the cheek w/ repeated administration with dissolution.

-zinc nasal gel (Zicam) qid
Controlled trials:  effective for adults but not for children.  

Clinical Observation- R. Hawkins:  After a total of less than 3 lozenges, most patients using the regimen reportedly felt normal by the next day

Controlled trial:  significantly reduced the mean duration of symptoms form 9.0 to 2.3 days

Diarrheal diseases (see also Gastrointestinal Condtions)
vitamin A 100K-200K IU in children

100K-300K IU in adults for 3- 5 days

10K-25K IU qd for prevention
anecdotal

Herpes simplex
L-lysine:  -312mg - 3 g/day between meals

-1-6 g/d between meals


-double-blind studies:  reduced recurrences in some,  but not all, cases.

-uncontrolled trials and clinical observation: Has been reported to reduce the duration of acute outbreaks.

Lysine is believed to work by reducing the absorption/ action of arginine.

HIV infection


(-carotene 180 mg qd (300K IU)
increases CD4+ counts in AIDS pts.


vitamin B12, can add folic acid also
Levels of B12 and folic acid are commonly low in HIV pt which may increase the toxicity of zidovudine (AZT)


vitamin A
only effective in decreased to pre-term infants


(-lipoic acid:  70 (g/ml 

150 mg tid for 14 days
-Inhibited HIV replication in vitro.  The clinical significance of this finding is not clear.  

-uncontrolled trial:  Increased the number of helper T-cells in 6 of 10 patients by an average of 141


200 mg/day
uncontrolled trial:  increased helper T-cell counts and reduced incidence of  opportunistic infections.


NAC:  800 mg/day for 4 months
double-blind study: Significantly reduced the rate of decline of CD4+ cell counts.

Has been shown to inhibit HIV replication in vitro.

Immune function
zinc, one trial used 45 mg/day.  Balance zinc with copper.  
Controlled and uncontrolled trials: Enhances immune function in cancer and AIDS patients.  Zinc is the cofactor for thymulin which is undetectable in AIDS patients.  When added to the blood of AIDS patients, thymulin levels came up to normal.  Another protein (?) in AIDS patients sequesters zinc as well.  

Animal study:  Gestational zinc deficiency may result in immune-dysfunction in the offspring, which can persist for 2-3 generations, despite adequate zinc intake by the offspring.

Measles Infection
vitamin A 100,000-200,000 IU in children
Uncontrolled study:  Reduced mortality from acute measles infection in children

Post-operative recovery of immune function
L-arginine IV:  standard Tx in hospitals


URI
vitamin A 100K-200K IU in children

100K-300K IU in adults for 3- 5 days

10K-25K IU qd for prevention
anecdotal

Viral Hepatitis, Acute
vitamin B12 30 mcg IM every other day for  10 days w/ oral folic acid 5 mg tid for 10 days
reduced duration by 17% compared w/ untreated control group

Viral Hepatitis (chronic)
Hep. B: vitamin E 600 IU/day for 6 months

Hep C: vitamin E 1,200 IU/day for 8 weeks
Of 12 patients w/ hepatitis 5 had complete response, compared with none of 12 in an untreated control group.  In 6 patients with hepatitis C refractory in interferon therapy, fibrosis appeared to be prevented. 

Viral Illnesses
selenium
Animal:  deficiency allows mutation of Coxsackie B virus to cardiotoxic strain that retains toxicity when injected into other mice.

Possible benefit for prevention or treatement of hepatitis B, HIV infection or its sequellae, hemorrhagic fever viruses (mortallity down to 20%)

Viral infections, Acute
vitamin C 500 mg oral, tid or more up to bowel tolerance

 For IV megadose, treat 3x every other day.
Some individuals with mononucleosis have reportedly tolerated up to 200g/day during the acute stages of illness.  As their condition improved, the amount of vitamin C tolerated decreased.  Intravenous administration of vitamin C in does up to 75 g may be effective for acute viral infections (e.g. mononucleosis or hepatitis).  There are numerous double-blind trials for the common cold,  with most showing a reduction in severity, but no reduction in incidence.  Research on other viral illnesses is mostly anecdotal.

Male Conditions

Benign Prostatic Hyperplasia


Flaxseed oil: 1-2 Tbl./day 
Clinical observation (A Gaby):  The beneficial effect may be due to something in flaxseed oil other than the essential fatty acids.


zinc
Uncontrolled trial, clinical observation:  May relieve urinary symptoms and reduce the size  of the prostate in men with BPH

Erectile dysfunction
L-arginine:  5 g/day
double-blind study:  Possibly beneficial.  1.5 g/day was ineffective in another double-blind study.

Infertility


-vitamin E 600IU/day w/ selenium (100-200 mcg/day)
-Uncontrolled trials:  Improved sperm quality in infertile men.


zinc supplementation for 1-3 months
Uncontrolled trials:  may increase sperm count and or motility in infertile men, particularly those with low serum testosterone levels.


vitamin B12 IM hydroxocobalamin 1,000 (g/week for a minimum of 12 weeks
Uncontrolled trial:  Increased spern counts in 27% of men with oligospermia.


vitamin C 1 g/day
Uncontrolled trial:  effective in treatment of sperm agglutination


L-carnitine:   3 g/day for 3-4 months
uncontrolled trials:  supplementation increased sperm count and motility in infertile men

Infertility
L-arginine:  500-4,000 mg/day
Increased sperm count and motility in infertile males.  Treatment was ineffective in cases in which initial sperm counts were less than 10 million per ejaculate.

Prostate cancer w/ bone metabolism
2,000 IU/day ergocalciferol  plus  500 mg/day of calcium for 12 weeks
Uncontrolled trial: improved bone pain in 4 of 16 patients and increased muscle strength in 6 of 16 patients.  

Metabolic Conditions

Aldehyde detoxification
pantethine 300 mg bid-qid
Clinical observation (A. Gaby):  theoretically may accelerate the metabolism of toxic aldehydes (alcohol use, “candida related complex”)

Monosodium glutamate intolerance
vitamin B6 50 mg/day for 12 weeks
Controlled trial:  Prevented reactions to MSG

Obesity
pantothenic acid 10,000 mg/day  

maintenance dose:  1-3 g/day
Increased weight loss (~1 lbs. more per week)  in overweight individuals who were on a low-calorie diet compared to controls.

Poisoning:  Acetaminophen toxicity
NAC
NAC is generally accepted as an effective treatment for acute acetaminophen overdose, and has been shown to prevent acetaminophen-induced hepatic necrosis.

Poisoning:  Amanita mushroom 
(-lipoic acid IV:  Tx of choice (Thioctic acid)
uncontrolled trials and case analysis:  Demonstrated to reduce mortality 

Poisoning:  Lithium toxicity
Sunflower oil (5-15 ml/day)

Flaxseed oil
-Reversed lithium-induced tremor in several case reports. 

-Clinical observation (J Wright):  A patient with lithium-induced renal dysfunction improved after supplementation with flaxseed oil.

Precursor to glutathione
NAC:  500 mg bid
Supplementation with NAC may raise glutathione levels in well-nourished patients.  However, in malnourished patients, a combination of NAC and L-glutamine may be needed to raise glutathione levels.

Recovery following intense physical exercise
L-glutamine:  5 g in water immediately following the event and again 2 hrs. later
double-blind study:  significantly reduced the incidence of infections over the next 7 days.

Surgery and critical illness
L-glutamine
-double-blind study:  The inclusion of L-glutamine in TPN formulas (compared with l-glutamine free standard formulas) enhanced recovery following surgery and reduced the duration of hospital stay.

-randomized unblinded and double-blind studies:In patients with critical illness, the inclusion of L-glutamine in TPN formulas increased survival  and reduced hospital costs. 

Total parenteral nutrition
L-glutamine
randomized trial:  In hospital patients receiving TPN, the inclusion of L-glutamine in the TPN formula prevented the intestinal mucosal deterioration that occurred in patients receiving standard TPN

Musculoskeletal Conditions

Arthritis:  inflammatory types
copper 2-4 mg/day oral
Clinical observation- A. Gaby:  Has occasionally reduced sy,mptoms

Animal and uncontrolled studies: The copper salts of NSAIDS are frequently more potent than the parent drug, with less toxicity. 

Controlled study:  Wearing a copper bracelet has also reduced symptoms of rheumatoid arthritis apparently by causing copper to be absorbed transdermally.

Arthritis: Menopausal 
vitamin B6
Clinical observation (JM Ellis)

Arthritis:  Osteoarthritis
500 mg 3-6 x day of sustained release niacinamide 1000 mg bid (although frequent administration of lower doses is more effective-  500 mg qid)
Conrolled and uncontrolled trials:  90% of patients benefited who had mild to moderate disease

Arthritis: Rheumatoid 
pantethenic acid 500 mg qid 
Controlled trial:  possible beneficial role

Ataxia
choline 4-12 g/day, therapeutic trial
Controlled and uncontrolled trials:  reduced Sx in some cases of Friedreich’s ataxia, mixed ataxia and primary cerebellar degeration

Blepharospasm
choline 2-6 g/day


Uncontrolled study:  helpful in 3 of 8 patients

Bursitis, heel spurs
vitamin B12 1000 mcg daily for 7-10 days then taper depending on response
uncontrolled trial, w/ spurs the pain resolves but still visible on x-ray

Carpal Tunnel Syndrome
pyridoxine 50-100 mg 1-2 x day.  If ineffective, consider PLP 50 mg bid-tid or a combination of pyridoxine and PLP 
Uncontrolled trials:  Effective.  May require up to 12 wks of Tx before improvement is seen

Cartilage disorders (Osgood-Schlatter disease and Calve-Perthes disease) 


Manganese
Osgood-Schlatter disease: Positive results have been reported at one clinic (Princeton Bio Center) with a combination of manganese, zinc and pyridoxine.


selenium 200 (g/day for 1 month, then 100 (g/day in combination with 400 IU/day of vitamin E
Osgood-Schlatter disease :Clinical observation- J. Wright:  Treatment frequently allows patients to return to normal activity.


vitamin E 400 IU/day with selenium (200 mcg/day for 1 month then 100 mcg /day)
Clinical observation- JV Wright

Fibromyalgia
Magnesium: one treatment per week for 4 weeks, then prn.
-Clinical observation (A Gaby):  IV magnesium (as part of Myers’ cocktail) is helpful for 50-75% of patients with fibromyalgia.


5-HTP:  100 mg tid for 30 days  (L-tryptophan has not been studied for this condition)
double-blind study:  Significantly reduced symptoms compared with placebo


SAMe:  oral or parenterally
conflicting results

Gout
folic acid 40-80 mg/day when combined w/ vitamin C 500+ mg/day
May reduce serum uric acid levels through inhibition of xanthine oxidase (clinical observation:  K. Oster)


vitamin C 4000 – 8000 mg/day
Uncontrolled study:  Reduced serum uric acid levels by increasing urinary excretion of uric acid.  The argument is that rapid mobilization of uric acid could trigger a gout attack although such an effect has not been reported.

Leg cramps
Calcium
Includes cramps during pregnancy

Migraine
Magnesium oral:  200-600 mg/day

Magnesium IV:  1 g in a 10% solution over 10 min.
Controlled trials:  Magnesium reduced the recurrence rate of migraines.  IV magnesium sulfate relieved acute migraines in the majority of patients in one open trial.

Dr. Gaby has found calcium to be an enhancer, particularly in those who do not respond to magnesium alone.  


L-tryptophan:  500 mg qid
double-blind study:  Produces marked improvement in 4 of 8 patients

Migraine prophylaxis
riboflavin 400 mg/day with breakfast
Double blind study:  proposed theory is impaired ATP production

Muscular dystrophy
100 mg/day  (Dr. Gaby recommends 200-300 mg/day)
double-blind study: improved cardiac function and general well-being in patients with various types of muscular dystrophy

Myotonic dystrophy
selenium 1.0-1.8 mg/day as sodium selenite, combined with 500-600 IU/day of vitamin E
Uncontrolled trials:  Resulted in subjective and objective improvement, including improvements in grip strength and gait.  Other forms of muscular dystropy have not responded to selenium.

Nocturnal leg cramps
vitamin B12  IM, also consider vit. E and Cal/Mag
Effective in 16 elderly patients (uncontrolled).

Osteogenesis Imperfecta
vitamin C 1000 mg/day to 20-50 mg/day for up to 3.5 years 
Uncontrolled studies:  reduced the development of new fractures by more than 70%

Osteoarthritis


vitamin E 600-1,600 IU/day
Uncontrolled trials:  relieved symptoms, but considered supportive therapy.


boron 6 mg/day for 8 weeks
double-blind study:  Supplementation resulted in improvement 


SAMe:  -1,200 mg/day of SAMe

-400 mg/day
-several double-blind studies:  was as effective as various NSAIDS as was better tolerated.  

-Was effective in a 2-year open trial.  Clinical improvement was seen after 2-4 weeks and became more pronounced with continued treatment.

Osteoporosis


folic acid 0.4-5 mg/day
theoretical:  prevention of osteoporosis through regulation of homocysteine


vitamin B6
Theoretical:  Possible prevention of osteoporosis by improving homocysteine metabolism


Vitamin D
Prevention and treatement of osteoporosis, osteomalacia, rickets


vitamin K1:  1,000 (g/day

vitamin K2 :  45 mg/day 
Prevention and treatment and has been shown to reduce urinary calcium secretion in postmenopausal women (uncontrolled rial).  Supplementation with metetrenone (vitamin K2) reduced bone loss and fracture incidence in postmenopausal women (controlled trials).


Calcium
Controlled studies:  Supplementation slows the progression of osteoporosis.  The effect is most pronounced in people whose dietary calcium intake is low.


Magnesium
Uncontrolled trials:  Magnesium supplementation may increase bone mineral density in postmenopausal women, even without supplemental calcium.


copper 3 mg/day for 2 years
Controlled trial: prevented bone loss in middle-aged women, both pre- and post menopausal.  Increased osteoclastic activity.


Manganese
Preliminary evidence suggest that manganese deficiency is common in women with osteoporosis and contribute to the pathogenesis of the disease.


boron 3 mg/day
uncontrolled trials:  Administration to postmenopausal women consuming a low-boron diet reduced urinary calcium excretion and prevented the decline in serum concentrations of 17-(-estradiol and testosterone.  However, boron is usually not effective as a treatment for menopausal symptoms (clinical observation)


silicon
animal studies demonstrate  prevention


L-lysine:  400-800 mg/day
uncontrolled trial:  Increased intestinal calcium absorption and reduced urinary calcium excretion in women.  Lysine may therefore help prevent osteoporosis, although longer-term studies are needed

Osteporosis, prevention
strontium
Can replace calcium in the calcium hydroxyapaptite crystal.  Having occasional strontium HPA tends to strengthen bones.  Necessary for hardening teeth as well.

Pain,  Aches and …
Molybdenum  500 (g/day for 4 weeks
In a single blind study, supplementation was more effective than placebo in relieving aches and pains and improving general health

Pain, Acute and chronic 
L-tryptophan:  2-4 g/day 
double-blind studies and uncontrolled trials:  Reported to reliev pain in some, but not all, studies.

Pain, Chronic
D, L-phenylalanine 500-750 mg tid between meals
Results have been conflicting.  The D.L form would be expected to be more effective than the L-form because the analgesic effect is believed to be due to the D- isomer which inhibits enkephalinase (breaks down enkephalins)

Paget’s Disease of Bone
vitamin C 3 g/day for 2 weeks
Uncontrolled study:  reduced bone pain

Restless legs syndrome


folic acid 5-30 mg/day
Uncontrolled trial:  Effective for some individuals with familial restless legs syndrome and other familial neurologic problems


vitamin E 400-800 IU/day
Uncontrolled trials:  reportedly effective


Magnesium 300 mg/day for 4-6 weeks
Magnesium relieved symptoms in 10 patients suffering from restless legs syndrome or periodic limb movements during sleep.  


Iron
Deficiency causes restless legs syndrome

Spinal Disc Degeneration
vitamin C 1-3 g/day
One orthopedic surgeon has reported that supplementation with 1-3 g/day of vitamin C has greatly reduced the need for spinal-disc surgery. 

Wound healing
d-panthenol IM q 6 hr.
Animal studies, conflicting clinical trials:  Promotes wound healing, surgical trauma and may reduce the risk of postoperative ileus


vitamin A
Theoretical

Vitamin D-deficiency myopathy
supplementation for 6 weeks
5 cases of severe proximal myopathy due to vitamin D deficiency have been reported.  All were wheelchair bound.  All diagnosed for other conditions such as Crohn’s, carcinoid syndrome and others.  4/5 became fully ambulatory, the other improved significantly

Neurologic Conditions

  Various Neurological disorders:  sciatica, trigeminal neuralgia, Bell’s palsy, prevention of postherpetic neuralgia
thiamine I M w/ vitamin B 12.  Typical dose regimen is s50 mg (0.5ml) of thiamine w/ 1,000 mcg (1ml) vitamin B12, 2-3 x week for 2 weeks, then tapering according to response
Anecdotal


vitamin B12 1000 mcg IM 2-3 x/wk for 2-3 wk then taper according to response.  Tx is said to work better when given w/ thiamine, 50 mcg per injection.
mostly anecdotal, 1 trial w/ Bell’s palsy:  500 mcg 3x wk for 8 wk (better compared glucocorticoids to Bell’s palsy- very little evidence for glucocorticoids in Bell’s palsy anyway)

Alzheimer’s disease
acetyl-L-Carnitine 1 g bid for 1 year 


double-blind study: slowed the rate of functional and cognitive decline in patients with Alzheimer’s disease.  However, another double-blind study with the same dose tid for 1 year had no effects.


Silicon: Inhibits aluminum absorption
Theoretical:  may prevent Alzheimer’s disease.  (ratio of silicon to aluminum in the water supply is correlation the incidence of Alzheimer’s disease)

Benign familial tremor
sunflower or flaxseed oil:  1 tsp to 2 Tbsp. per day
Case reports and clinical observation:  Chronic cases may require several months (3-5) of treatment before improvement is seen. 

Cognitive decline
acetyl-L-Carnitine 1,500-3,000 mg/day for 40-90 days 
single and  double-blind studies:  improved mental function in elderly individuals with age-related cognitive decline

Dementia


vitamin B12 IM:  therapeutic trial of a minimum of 4-8 injections of 1000 mcg 1-2 x wk
Based on low B 12 levels in cerebrospinal fluid in dementia patients, despite normal blood levels (possible accelerated breakdown)


NADH 5 mg bid
Uncontrolled trial:  Reportedly improved cognitive and functional capacity in Alzheimer’s patients

Diabetic neuropathy


Biotin 10 mg/day IM for 6 wk followed by 10 mg IM 3x/wk for 6 wk, then 5 mg/day orally
In 3 case reports improvement occurred after 4-8 wks.  


vitamin B12 IM in varying doses and frequencies and varying periods of time
uncontrolled trials


vitamin B6 50 mg tid
Uncontrolled trials, conflicting:  Improvement was seen except in severe, advanced cases where not much usually works anyway.


(-lipoic acid:  600 mg tid for 3 weeks 

(use as a therapeutic trial as lower doses of 100-200 mg/day have been used in Europe)
double-blind study:  Resulted in clinical improvement.  Another study showed little or no benefit




480 mg/day GLA from EPO for 1 year
Controlled trial

Diabetic retinopathy in IDDM children
vitamin B12 100 mcg w/ insulin injection
Studies:  7 out of 15 children had regression of retinopathy

Epilepsy
Manganese
-In several studies, whole blood manganese concentrations were significantly lower in epileptic patients that in controls.  

-One epileptic child was treated with 20 mg/day of manganese and showed a reduction in seizure frequency.


Taurine:  up to 8 g/day
uncontrolled trials:  Results vary from dramatic improvement to no effect.  Taurine is believed to act as a stabilizer of membrane excitability.

Epilepsy in children
vitamin E 400 IU/day
Controlled study:  Reduced seizure frequency by at least 60% in 10 of 12 children (up to 90%) whereas none of 12 children in placebo group showed that degree of improvement.

Epilepsy, Pyridoxine-dependent
vitamin B6  25-50 mg/day
Recommended for infants as well as mothers in subsequent pregnancies.

Guillaine-Barre syndrome
sunflower oil:  30 ml/day
Associated with rapid recovery in 2 children

Hearing loss
vitamin D:  Unspecified doses.  Dr. Gaby recommends 1000 IU/day for a few months
Reported to improve hearing in some patients.  Better results with otosclerosis

Multiple sclerosis
sunflower oil:  60 ml/day 
Data conflicting:  Reduced the severity of exacerbations and slowed progression.  Meta-analysis of 3 double-blind trials showed significant benefit.  Based on theoretical considerations (abnormal EFA metabolism in patients with MS) an a small uncontrolled trial, some practitioners use EPO (3-6 g/day) as an alternative to sunflower oil.  Long term supplementation with 5 ml/day of cod liver oil, in combination with a low-saturated fat diet (i.e. the Swank diet), has been reported to reduce substantially the degree of disability

Myelopathy, AIDS
L-methionine  6 g/day for 6 months
appeared to improve cognitive function in 4 of 5 patients

Parkinson’s disease


NADH  5 mg every other day
Uncontrolled trial: Reported to reduce disability in about 75% of cases


Phenylalanine:  200-500 mg/day for 4 weeks
uncontrolled trial:  Relieved the rigidity, speech difficulties and depression associated with Parkinson’s disease.  Tremor did not improve.


L-methionine  1 g/day, gradually increase to 5 g/day
supplementation relieved a wide range of symptoms in 10 of 15 patients with Parkinson’s disease after 2 months of treatment.  The suggested mechanism of action is an increase in endogenous L-dopa production.

Reye’s syndrome
L-carnitine:  100 mg/kd/day
uncontrolled trial:  prevented the progression of Reye’s syndrome in 5 patients.

Some evidence suggests that acute carnitine depletion is the cause

Tardive dyskinesia


vitamin B6 100 mg/day
Uncontrolled trials:  May reduce severity.


Manganese  prevention:  15 mg/day 

treatment:  60 mg/day
Manganese has been found to be effective for prevention and treatment of tardive dyskinesia in patients taking phenothiazines (clinical observation:  R Kunin)

Tinnitus
zinc
Uncontrolled trial:  In patients with sensorial hearing loss (usually diagnosed as presbycusis) and low serum zinc levels, supplementation with zinc for 3-6 months resulted in reduction in about 25% of cases.

Uncontrolled trial:  In patients with tinnitus and low serum zinc levels, zinc supplementation for 1 month improved tinnitus in 52% of cases.

Controlled trial:  In patients with tinnitus and normal serum zinc levels, zinc supplementation was ineffective. 

Tinnitus/Noise induced hearing loss
vitamin B12 IM 
Low blood levels found in patients.

Uremic neuropathy
Biotin 10 mg/day orally

Consult w/ nephrologist prior to Tx
Caution in pts not on dialysis.  Marked improvement in Sx of central and peripheral neuropathy in hemodialysis pt. w/in 3 days.  

Opthalmologic Conditons

Chalazion
vitamin A 50K-100K IU qd for several weeks
only for early lesions and to prevent recurrences

Glaucoma
vitamin C 10-35 g/day in divided doses
Uncontrolled trial:  has been shown to reduce introaocular pressure in patients.  Lower doses (500 mg, bd) were of minimal benefit.  Chronic simple glaucoma responded better than secondary glaucoma or hemorrhagic glaucoma.

Night blindness
vitamin A


Sicca
retinol palmitate 1-2 gtt bid/tid for 30 days or prn
Viva Eyedrops-  Vision Pharmaceuticals 800-442-6789 or make your own 25K IU retinol palmitate/ml

Vitreous floaters
1 g/day each of the lipotropic factors choline, methionine, inositol
Observation:  reported to promote resolution of vitreous floaters

Eye Disorders
Dosages not specified but in one report 13,000 IU/day vitamin D plus calcium (only reported dose) for an unspecified period of time.
Clinical observation (AA Knapp):  Myopia, keratoconus and allergic conjunctivitis have been reported to respond. 


zinc sulfate 45 mg/day for 2 years
Controlled trial:  Has been reported to slow the rate of visual loss in patients with age related macular degeneration.

Pulmonary Conditions

Allergic rhinitis
pantethenic acid 100-1000 mg bid-tid with vitamin C 1-3 g/day 
Clinical observation

Asthma


(-carotene 64 mg qd for 1 week
reduced severity of exercise induced asthma


vitamin B12 1000 mcg IM 1-3 x wk
Studies showed benefit in 56% of 85 asthmatics.  Children respond better than adults. 


vitamin B6 50-200 mg/day in adults, 20-50 mg/day  in children with diet and other nutrients
Controlled and uncontrolled trials:  May help prevent asthma attacks


vitamin C 500-1000 mg/day
Some controlled studies, not all:  reduction in airway reactivity.  Epidemiologically, increased intake is associated with lower risk of asthma.  inhibits phosphodiesterase and destroys histamine both in vivo, no strong research ( use w/ other remedies


-IV Magnesium

-oral:  400 mg/day Mg for 3 weeks
-Controlled studies:  IV magnesium has been reported to relieve acute asthma attacks, particularly the more severe attacks.  

-Oral supplementation improved symptoms of asthma

Bronchitis, Chronic
NAC:  200 mg tid
Has been shown in numerous double-blind studies to prevent recurrences of chronic bronchitis.  Also enhances glutathione levels and is mucolytic.

Chronic Obstructive Pulmonary Disease
Magnesium
Magnesium deficiency is common in COPD patients.  

-Controlled trial:  IV magnesium increased the strength of accessory respiratory muscles.

-Controlled trial:  IV magnesium significantly reduce bronchospasm during acute exacerbations and reduced hospitalizations nonsignificantly by 23%.  

Mucolytic agent
NAC:  Inhalation of aerosol (Mucomist) to break up mucous plugs in the bronchi in cases of bronchitis or asthma.
NAC breaks the disulfide linkages in mucous.

Respiratory Tract disorders
vitamin A
Theoretical through promotion of tissue integrity and healing of epithelial surfaces.

Sulfite induced asthma


vitamin B12 pretreatment 1-5 mcg orally
Evidence that B12 destroys sulphites


Molybdenum
Molybdenum is a cofactor of the enzyme sulfite oxidase, which detoxifies sulfites.  Low levels of molybdenum have been observed in some patiens with sulfite sensitivity (MS-like Sx, eczema).  Some patients with asthma who show a positive urinary dipstick test for sulfites appear to benefit from molybdenum supplementation (clinical observation:  JV Wright, AR Gaby)

